CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0025-RF2-A1

Page 1 of 102

Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result

Band Bandwidth Modulation Channel RB Configuration Result(dBm) (i:::) Verdict
Band2 1.4MHz QPSK 18607 1RB#0 21.71 24.27 PASS
Band2 1.4MHz QPSK 18607 1RB#2 21.43 23.99 PASS
Band2 1.4MHz QPSK 18607 1RB#5 21.50 24.06 PASS
Band2 1.4MHz QPSK 18607 3RB#0 21.38 23.94 PASS
Band2 1.4MHz QPSK 18607 3RB#1 21.33 23.89 PASS
Band2 1.4MHz QPSK 18607 3RB#3 21.35 23.91 PASS
Band2 1.4MHz QPSK 18607 6RB#0 20.47 23.03 PASS
Band2 1.4MHz QPSK 18900 1RB#0 22.38 24.94 PASS
Band2 1.4MHz QPSK 18900 1RB#2 22.20 24.76 PASS
Band2 1.4MHz QPSK 18900 1RB#5 22.29 24.85 PASS
Band2 1.4MHz QPSK 18900 3RB#0 22.20 24.76 PASS
Band2 1.4MHz QPSK 18900 3RB#1 22.20 24.76 PASS
Band2 1.4MHz QPSK 18900 3RB#3 2217 24.73 PASS
Band2 1.4MHz QPSK 18900 6RB#0 21.37 23.93 PASS
Band2 1.4MHz QPSK 19193 1RB#0 22.60 25.16 PASS
Band2 1.4MHz QPSK 19193 1RB#2 22.41 24.97 PASS
Band2 1.4MHz QPSK 19193 1RB#5 22.50 25.06 PASS
Band2 1.4MHz QPSK 19193 3RB#0 22.38 24.94 PASS
Band2 1.4MHz QPSK 19193 3RB#1 22.36 24.92 PASS
Band2 1.4MHz QPSK 19193 3RB#3 22.38 24.94 PASS
Band2 1.4MHz QPSK 19193 6RB#0 21.66 24.22 PASS
Band2 1.4MHz 16QAM 18607 1RB#0 20.98 23.54 PASS
Band2 1.4MHz 16QAM 18607 1RB#2 20.70 23.26 PASS
Band2 1.4MHz 16QAM 18607 1RB#5 20.94 23.50 PASS
Band2 1.4MHz 16QAM 18607 3RB#0 20.80 23.36 PASS
Band2 1.4MHz 16QAM 18607 3RB#1 20.72 23.28 PASS
Band2 1.4MHz 16QAM 18607 3RB#3 20.75 23.31 PASS
Band2 1.4MHz 16QAM 18607 6RB#0 19.82 22.38 PASS
Band2 1.4MHz 16QAM 18900 1RB#0 21.69 24.25 PASS




Test Report No.: FCC2023-0025-RF2-A1

CVC Testing Technology Co., Ltd.

Page 2 of 102

Band2 | 1.4MHz 16QAM 18900 1RB#2 21.40 23.96 PASS
Band2 | 1.4MHz 16QAM 18900 1RB#5 21.65 24.21 PASS
Band2 | 1.4MHz 16QAM 18900 3RB#0 21.46 24.02 PASS
Band2 | 1.4MHz 16QAM 18900 3RB#1 21.56 24.12 PASS
Band2 | 1.4MHz 16QAM 18900 3RB#3 21.51 24.07 PASS
Band2 | 1.4MHz 16QAM 18900 6RB#0 20.53 23.09 PASS
Band2 | 1.4MHz 16QAM 19193 1RB#0 21.74 24.30 PASS
Band2 | 1.4MHz 16QAM 19193 1RB#2 21.67 24.23 PASS
Band2 | 1.4MHz 16QAM 19193 1RB#5 21.77 24.33 PASS
Band2 | 1.4MHz 16QAM 19193 3RB#0 21.61 2417 PASS
Band2 | 1.4MHz 16QAM 19193 3RB#1 21.54 24.10 PASS
Band2 | 1.4MHz 16QAM 19193 3RB#3 21.67 24.23 PASS
Band2 | 1.4MHz 16QAM 19193 6RB#0 20.83 23.39 PASS
Band2 3MHz QPSK 18615 1RB#0 20.60 23.16 PASS
Band2 3MHz QPSK 18615 1RB#8 20.13 22.69 PASS
Band2 3MHz QPSK 18615 1RB#14 20.79 23.35 PASS
Band2 3MHz QPSK 18615 8RB#0 19.63 2219 PASS
Band2 3MHz QPSK 18615 8RB#4 19.63 22.19 PASS
Band2 3MHz QPSK 18615 8RB#7 19.73 22.29 PASS
Band2 3MHz QPSK 18615 15RB#0 19.62 22.18 PASS
Band2 3MHz QPSK 18900 1RB#0 21.82 24.38 PASS
Band2 3MHz QPSK 18900 1RB#8 21.13 23.69 PASS
Band2 3MHz QPSK 18900 1RB#14 21.80 24.36 PASS
Band2 3MHz QPSK 18900 8RB#0 20.63 23.19 PASS
Band2 3MHz QPSK 18900 8RB#4 20.65 23.21 PASS
Band2 3MHz QPSK 18900 8RB#7 20.73 23.29 PASS
Band2 3MHz QPSK 18900 15RB#0 20.62 23.18 PASS
Band2 3MHz QPSK 19185 1RB#0 21.88 24.44 PASS
Band2 3MHz QPSK 19185 1RB#8 21.49 24.05 PASS
Band2 3MHz QPSK 19185 1RB#14 22.02 24.58 PASS
Band2 3MHz QPSK 19185 8RB#0 20.79 23.35 PASS
Band2 3MHz QPSK 19185 8RB#4 20.81 23.37 PASS
Band2 3MHz QPSK 19185 8RB#7 21.08 23.64 PASS
Band2 3MHz QPSK 19185 15RB#0 20.89 23.45 PASS
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Band2 3MHz 16QAM 18615 1RB#0 20.17 22.73 PASS
Band2 3MHz 16QAM 18615 1RB#8 19.70 22.26 PASS
Band2 3MHz 16QAM 18615 1RB#14 20.05 22.61 PASS
Band2 3MHz 16QAM 18615 8RB#0 18.89 21.45 PASS
Band2 3MHz 16QAM 18615 8RB#4 18.89 21.45 PASS
Band2 3MHz 16QAM 18615 8RB#7 18.98 21.54 PASS
Band2 3MHz 16QAM 18615 15RB#0 18.91 21.47 PASS
Band2 3MHz 16QAM 18900 1RB#0 20.86 23.42 PASS
Band2 3MHz 16QAM 18900 1RB#8 20.43 22.99 PASS
Band2 3MHz 16QAM 18900 1RB#14 21.18 23.74 PASS
Band2 3MHz 16QAM 18900 8RB#0 19.87 22.43 PASS
Band2 3MHz 16QAM 18900 8RB#4 19.89 22.45 PASS
Band2 3MHz 16QAM 18900 8RB#7 19.94 22.50 PASS
Band2 3MHz 16QAM 18900 15RB#0 19.75 22.31 PASS
Band2 3MHz 16QAM 19185 1RB#0 20.84 23.40 PASS
Band2 3MHz 16QAM 19185 1RB#8 20.73 23.29 PASS
Band2 3MHz 16QAM 19185 1RB#14 21.17 23.73 PASS
Band2 3MHz 16QAM 19185 8RB#0 20.02 22.58 PASS
Band2 3MHz 16QAM 19185 8RB#4 20.06 22.62 PASS
Band2 3MHz 16QAM 19185 8RB#7 20.39 22.95 PASS
Band2 3MHz 16QAM 19185 15RB#0 20.17 22.73 PASS
Band2 5MHz QPSK 18625 1RB#0 20.45 23.01 PASS
Band2 5MHz QPSK 18625 1RB#12 20.20 22.76 PASS
Band2 5MHz QPSK 18625 1RB#24 20.96 23.52 PASS
Band2 5MHz QPSK 18625 12RB#0 19.52 22.08 PASS
Band2 5MHz QPSK 18625 12RB#6 19.55 22.11 PASS
Band2 5MHz QPSK 18625 12RB#13 19.81 22.37 PASS
Band2 5MHz QPSK 18625 25RB#0 19.70 22.26 PASS
Band2 5MHz QPSK 18900 1RB#0 21.76 24.32 PASS
Band2 5MHz QPSK 18900 1RB#12 21.15 23.71 PASS
Band2 5MHz QPSK 18900 1RB#24 21.19 23.75 PASS
Band2 5MHz QPSK 18900 12RB#0 20.52 23.08 PASS
Band2 5MHz QPSK 18900 12RB#6 20.53 23.09 PASS
Band2 5MHz QPSK 18900 12RB#13 20.68 23.24 PASS
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Band2 5MHz QPSK 18900 25RB#0 20.61 23.17 PASS
Band2 5MHz QPSK 19175 1RB#0 21.32 23.88 PASS
Band2 5MHz QPSK 19175 1RB#12 21.32 23.88 PASS
Band2 5MHz QPSK 19175 1RB#24 21.86 24.42 PASS
Band2 5MHz QPSK 19175 12RB#0 20.36 22.92 PASS
Band2 5MHz QPSK 19175 12RB#6 20.38 22.94 PASS
Band2 5MHz QPSK 19175 12RB#13 20.92 23.48 PASS
Band2 5MHz QPSK 19175 25RB#0 20.65 23.21 PASS
Band2 5MHz 16QAM 18625 1RB#0 19.91 22.47 PASS
Band2 5MHz 16QAM 18625 1RB#12 19.53 22.09 PASS
Band2 5MHz 16QAM 18625 1RB#24 20.19 22.75 PASS
Band2 5MHz 16QAM 18625 12RB#0 18.82 21.38 PASS
Band2 5MHz 16QAM 18625 12RB#6 18.83 21.39 PASS
Band2 5MHz 16QAM 18625 12RB#13 19.08 21.64 PASS
Band2 5MHz 16QAM 18625 25RB#0 18.98 21.54 PASS
Band2 5MHz 16QAM 18900 1RB#0 21.17 23.73 PASS
Band2 5MHz 16QAM 18900 1RB#12 20.59 23.15 PASS
Band2 5MHz 16QAM 18900 1RB#24 20.74 23.30 PASS
Band2 5MHz 16QAM 18900 12RB#0 19.70 22.26 PASS
Band2 5MHz 16QAM 18900 12RB#6 19.74 22.30 PASS
Band2 5MHz 16QAM 18900 12RB#13 19.89 22.45 PASS
Band2 5MHz 16QAM 18900 25RB#0 19.80 22.36 PASS
Band2 5MHz 16QAM 19175 1RB#0 20.63 23.19 PASS
Band2 5MHz 16QAM 19175 1RB#12 20.63 23.19 PASS
Band2 5MHz 16QAM 19175 1RB#24 21.37 23.93 PASS
Band2 5MHz 16QAM 19175 12RB#0 19.68 22.24 PASS
Band2 5MHz 16QAM 19175 12RB#6 19.71 22.27 PASS
Band2 5MHz 16QAM 19175 12RB#13 20.19 22.75 PASS
Band2 5MHz 16QAM 19175 25RB#0 19.92 22.48 PASS
Band2 10MHz QPSK 18650 1RB#0 20.87 23.43 PASS
Band2 10MHz QPSK 18650 1RB#24 20.31 22.87 PASS
Band2 10MHz QPSK 18650 1RB#49 21.69 24.25 PASS
Band2 10MHz QPSK 18650 25RB#0 19.62 22.18 PASS
Band2 10MHz QPSK 18650 25RB#12 19.64 22.20 PASS
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Band2 10MHz QPSK 18650 25RB#25 20.00 22.56 PASS
Band2 10MHz QPSK 18650 50RB#0 20.02 22.58 PASS
Band2 10MHz QPSK 18900 1RB#0 22.32 24.88 PASS
Band2 10MHz QPSK 18900 1RB#24 20.85 23.41 PASS
Band2 10MHz QPSK 18900 1RB#49 21.84 24.40 PASS
Band2 10MHz QPSK 18900 25RB#0 20.62 23.18 PASS
Band2 10MHz QPSK 18900 25RB#12 20.64 23.20 PASS
Band2 10MHz QPSK 18900 25RB#25 20.21 22.77 PASS
Band2 10MHz QPSK 18900 50RB#0 20.62 23.18 PASS
Band2 10MHz QPSK 19150 1RB#0 21.83 24.39 PASS
Band2 10MHz QPSK 19150 1RB#24 20.53 23.09 PASS
Band2 10MHz QPSK 19150 1RB#49 22.25 24.81 PASS
Band2 10MHz QPSK 19150 25RB#0 20.06 22.62 PASS
Band2 10MHz QPSK 19150 25RB#12 20.13 22.69 PASS
Band2 10MHz QPSK 19150 25RB#25 20.59 23.15 PASS
Band2 10MHz QPSK 19150 50RB#0 20.38 22.94 PASS
Band2 10MHz 16QAM 18650 1RB#0 20.22 22.78 PASS
Band2 10MHz 16QAM 18650 1RB#24 19.71 22.27 PASS
Band2 10MHz 16QAM 18650 1RB#49 21.03 23.59 PASS
Band2 10MHz 16QAM 18650 25RB#0 18.91 21.47 PASS
Band2 10MHz 16QAM 18650 25RB#12 18.91 21.47 PASS
Band2 10MHz 16QAM 18650 25RB#25 19.33 21.89 PASS
Band2 10MHz 16QAM 18650 50RB#0 19.27 21.83 PASS
Band2 10MHz 16QAM 18900 1RB#0 21.61 2417 PASS
Band2 10MHz 16QAM 18900 1RB#24 20.18 22.74 PASS
Band2 10MHz 16QAM 18900 1RB#49 21.12 23.68 PASS
Band2 10MHz 16QAM 18900 25RB#0 19.94 22.50 PASS
Band2 10MHz 16QAM 18900 25RB#12 19.93 22.49 PASS
Band2 10MHz 16QAM 18900 25RB#25 19.51 22.07 PASS
Band2 10MHz 16QAM 18900 50RB#0 19.79 22.35 PASS
Band2 10MHz 16QAM 19150 1RB#0 20.93 23.49 PASS
Band2 10MHz 16QAM 19150 1RB#24 19.92 22.48 PASS
Band2 10MHz 16QAM 19150 1RB#49 21.67 24.23 PASS
Band2 10MHz 16QAM 19150 25RB#0 19.42 21.98 PASS
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Band2 10MHz 16QAM 19150 25RB#12 19.43 21.99 PASS
Band2 10MHz 16QAM 19150 25RB#25 19.86 22.42 PASS
Band2 10MHz 16QAM 19150 50RB#0 19.65 22.21 PASS
Band2 15MHz QPSK 18675 1RB#0 20.78 23.34 PASS
Band2 15MHz QPSK 18675 1RB#38 2042 22.98 PASS
Band2 15MHz QPSK 18675 1RB#74 21.87 24 .43 PASS
Band2 15MHz QPSK 18675 38RB#0 20.03 22.59 PASS
Band2 15MHz QPSK 18675 38RB#18 20.04 22.60 PASS
Band2 15MHz QPSK 18675 38RB#37 20.04 22.60 PASS
Band2 15MHz QPSK 18675 75RB#0 20.04 22.60 PASS
Band2 15MHz QPSK 18900 1RB#0 2213 24.69 PASS
Band2 15MHz QPSK 18900 1RB#38 20.87 23.43 PASS
Band2 15MHz QPSK 18900 1RB#74 21.64 24.20 PASS
Band2 15MHz QPSK 18900 38RB#0 20.64 23.20 PASS
Band2 15MHz QPSK 18900 38RB#18 20.63 23.19 PASS
Band2 15MHz QPSK 18900 38RB#37 20.64 23.20 PASS
Band2 15MHz QPSK 18900 75RB#0 20.63 23.19 PASS
Band2 15MHz QPSK 19125 1RB#0 21.57 24.13 PASS
Band2 15MHz QPSK 19125 1RB#38 20.58 23.14 PASS
Band2 15MHz QPSK 19125 1RB#74 22.18 24.74 PASS
Band2 15MHz QPSK 19125 38RB#0 20.51 23.07 PASS
Band2 15MHz QPSK 19125 38RB#18 20.55 23.11 PASS
Band2 15MHz QPSK 19125 38RB#37 20.55 23.11 PASS
Band2 15MHz QPSK 19125 75RB#0 20.55 23.11 PASS
Band2 15MHz 16QAM 18675 1RB#0 20.28 22.84 PASS
Band2 15MHz 16QAM 18675 1RB#38 19.96 22.52 PASS
Band2 15MHz 16QAM 18675 1RB#74 21.14 23.70 PASS
Band2 15MHz 16QAM 18675 38RB#0 20.04 22.60 PASS
Band2 15MHz 16QAM 18675 38RB#18 20.04 22.60 PASS
Band2 15MHz 16QAM 18675 38RB#37 20.04 22.60 PASS
Band2 15MHz 16QAM 18675 75RB#0 19.34 21.90 PASS
Band2 15MHz 16QAM 18900 1RB#0 21.22 23.78 PASS
Band2 15MHz 16QAM 18900 1RB#38 20.25 22.81 PASS
Band2 15MHz 16QAM 18900 1RB#74 20.89 23.45 PASS




Test Report No.: FCC2023-0025-RF2-A1

CVC Testing Technology Co., Ltd.

Page 7 of 102

Band2 15MHz 16QAM 18900 38RB#0 20.63 23.19 PASS
Band2 15MHz 16QAM 18900 38RB#18 20.63 23.19 PASS
Band2 15MHz 16QAM 18900 38RB#37 20.63 23.19 PASS
Band2 15MHz 16QAM 18900 75RB#0 19.82 22.38 PASS
Band2 15MHz 16QAM 19125 1RB#0 21.00 23.56 PASS
Band2 15MHz 16QAM 19125 1RB#38 19.89 22.45 PASS
Band2 15MHz 16QAM 19125 1RB#74 21.50 24.06 PASS
Band2 15MHz 16QAM 19125 38RB#0 20.56 23.12 PASS
Band2 15MHz 16QAM 19125 38RB#18 20.55 23.11 PASS
Band2 15MHz 16QAM 19125 38RB#37 20.55 23.11 PASS
Band2 15MHz 16QAM 19125 75RB#0 19.83 22.39 PASS
Band2 20MHz QPSK 18700 1RB#0 20.79 23.35 PASS
Band2 20MHz QPSK 18700 1RB#49 21.04 23.60 PASS
Band2 20MHz QPSK 18700 1RB#99 22.18 24.74 PASS
Band2 20MHz QPSK 18700 50RB#0 20.05 22.61 PASS
Band2 20MHz QPSK 18700 50RB#25 20.06 22.62 PASS
Band2 20MHz QPSK 18700 50RB#50 20.61 23.17 PASS
Band2 20MHz QPSK 18700 100RB#0 20.29 22.85 PASS
Band2 20MHz QPSK 18900 1RB#0 22.11 24.67 PASS
Band2 20MHz QPSK 18900 1RB#49 21.13 23.69 PASS
Band2 20MHz QPSK 18900 1RB#99 21.97 24.53 PASS
Band2 20MHz QPSK 18900 50RB#0 20.78 23.34 PASS
Band2 20MHz QPSK 18900 50RB#25 20.79 23.35 PASS
Band2 20MHz QPSK 18900 50RB#50 20.41 22.97 PASS
Band2 20MHz QPSK 18900 100RB#0 20.70 23.26 PASS
Band2 20MHz QPSK 19100 1RB#0 21.75 24.31 PASS
Band2 20MHz QPSK 19100 1RB#49 21.00 23.56 PASS
Band2 20MHz QPSK 19100 1RB#99 22.11 24.67 PASS
Band2 20MHz QPSK 19100 50RB#0 20.15 22.71 PASS
Band2 20MHz QPSK 19100 50RB#25 20.26 22.82 PASS
Band2 20MHz QPSK 19100 50RB#50 20.37 22.93 PASS
Band2 20MHz QPSK 19100 100RB#0 20.91 23.47 PASS
Band2 20MHz 16QAM 18700 1RB#0 20.19 22.75 PASS
Band2 20MHz 16QAM 18700 1RB#49 20.46 23.02 PASS
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Band2 20MHz 16QAM 18700 1RB#99 21.56 2412 PASS
Band2 20MHz 16QAM 18700 50RB#0 19.32 21.88 PASS
Band2 20MHz 16QAM 18700 50RB#25 19.31 21.87 PASS
Band2 20MHz 16QAM 18700 50RB#50 19.90 22.46 PASS
Band2 20MHz 16QAM 18700 100RB#0 19.56 22.12 PASS
Band2 20MHz 16QAM 18900 1RB#0 21.50 24.06 PASS
Band2 20MHz 16QAM 18900 1RB#49 20.68 23.24 PASS
Band2 20MHz 16QAM 18900 1RB#99 21.50 24.06 PASS
Band2 20MHz 16QAM 18900 50RB#0 20.07 22.63 PASS
Band2 20MHz 16QAM 18900 50RB#25 20.06 22.62 PASS
Band2 20MHz 16QAM 18900 50RB#50 19.70 22.26 PASS
Band2 20MHz 16QAM 18900 100RB#0 19.87 22.43 PASS
Band2 20MHz 16QAM 19100 1RB#0 21.18 23.74 PASS
Band2 20MHz 16QAM 19100 1RB#49 20.27 22.83 PASS
Band2 20MHz 16QAM 19100 1RB#99 21.37 23.93 PASS
Band2 20MHz 16QAM 19100 50RB#0 19.50 22.06 PASS
Band2 20MHz 16QAM 19100 50RB#25 19.54 2210 PASS
Band2 20MHz 16QAM 19100 50RB#50 19.61 22.17 PASS
Band2 20MHz 16QAM 19100 100RB#0 20.18 22.74 PASS
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Appendix B: Peak-to-Average Ratio(CCDF)

Test Result

Band | Bandwidth | Modulation | Channel | RB Configuration Result(dB) Limit(dB) | Verdict
Band2 | 1.4MHz QPSK 18607 1RB#0 5.18 13 PASS
Band2 | 1.4MHz QPSK 18607 6RB#0 5.54 13 PASS
Band2 | 1.4MHz QPSK 18900 1RB#0 4.82 13 PASS
Band2 | 1.4MHz QPSK 18900 6RB#0 5.16 13 PASS
Band2 | 1.4MHz QPSK 19193 1RB#0 4.34 13 PASS
Band2 | 1.4MHz QPSK 19193 6RB#0 4.52 13 PASS
Band2 | 1.4MHz 16QAM 18607 1RB#0 5.96 13 PASS
Band2 | 1.4MHz 16QAM 18607 6RB#0 6.12 13 PASS
Band2 | 1.4MHz 16QAM 18900 1RB#0 5.54 13 PASS
Band2 | 1.4MHz 16QAM 18900 6RB#0 5.80 13 PASS
Band2 | 1.4MHz 16QAM 19193 1RB#0 4.98 13 PASS
Band2 | 1.4MHz 16QAM 19193 6RB#0 5.28 13 PASS
Band2 3MHz QPSK 18615 1RB#0 5.38 13 PASS
Band2 3MHz QPSK 18615 15RB#0 5.58 13 PASS
Band2 3MHz QPSK 18900 1RB#0 4.92 13 PASS
Band2 3MHz QPSK 18900 15RB#0 5.30 13 PASS
Band2 3MHz QPSK 19185 1RB#0 4.64 13 PASS
Band2 3MHz QPSK 19185 15RB#0 4,92 13 PASS
Band2 3MHz 16QAM 18615 1RB#0 6.24 13 PASS
Band2 3MHz 16QAM 18615 15RB#0 6.40 13 PASS
Band2 3MHz 16QAM 18900 1RB#0 5.66 13 PASS
Band2 3MHz 16QAM 18900 15RB#0 6.04 13 PASS
Band2 3MHz 16QAM 19185 1RB#0 5.42 13 PASS
Band2 3MHz 16QAM 19185 15RB#0 5.62 13 PASS
Band2 5MHz QPSK 18625 1RB#0 542 13 PASS
Band2 5MHz QPSK 18625 25RB#0 5.64 13 PASS
Band2 5MHz QPSK 18900 1RB#0 4.90 13 PASS
Band2 5MHz QPSK 18900 25RB#0 5.26 13 PASS
Band2 5MHz QPSK 19175 1RB#0 5.02 13 PASS
Band2 5MHz QPSK 19175 25RB#0 5.00 13 PASS
Band2 5MHz 16QAM 18625 1RB#0 6.04 13 PASS
Band2 5MHz 16QAM 18625 25RB#0 6.44 13 PASS
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Band2 5MHz 16QAM 18900 1RB#0 5.48 13 PASS
Band2 5MHz 16QAM 18900 25RB#0 6.04 13 PASS
Band2 5MHz 16QAM 19175 1RB#0 5.54 13 PASS
Band2 5MHz 16QAM 19175 25RB#0 5.78 13 PASS
Band2 | 10MHz QPSK 18650 1RB#0 5.12 13 PASS
Band2 | 10MHz QPSK 18650 50RB#0 5.64 13 PASS
Band2 | 10MHz QPSK 18900 1RB#0 4.84 13 PASS
Band2 | 10MHz QPSK 18900 50RB#0 5.28 13 PASS
Band2 | 10MHz QPSK 19150 1RB#0 4.56 13 PASS
Band2 | 10MHz QPSK 19150 50RB#0 5.18 13 PASS
Band2 | 10MHz 16QAM 18650 1RB#0 5.98 13 PASS
Band2 | 10MHz 16QAM 18650 50RB#0 6.30 13 PASS
Band2 | 10MHz 16QAM 18900 1RB#0 5.66 13 PASS
Band2 | 10MHz 16QAM 18900 50RB#0 6.00 13 PASS
Band2 | 10MHz 16QAM 19150 1RB#0 5.20 13 PASS
Band2 | 10MHz 16QAM 19150 50RB#0 5.90 13 PASS
Band2 | 15MHz QPSK 18675 1RB#0 5.52 13 PASS
Band2 | 15MHz QPSK 18675 75RB#0 6.00 13 PASS
Band2 | 15MHz QPSK 18900 1RB#0 4.88 13 PASS
Band2 | 15MHz QPSK 18900 75RB#0 5.50 13 PASS
Band2 | 15MHz QPSK 19125 1RB#0 4.58 13 PASS
Band2 | 15MHz QPSK 19125 75RB#0 5.50 13 PASS
Band2 | 15MHz 16QAM 18675 1RB#0 5.98 13 PASS
Band2 | 15MHz 16QAM 18675 75RB#0 6.52 13 PASS
Band2 | 15MHz 16QAM 18900 1RB#0 5.76 13 PASS
Band2 | 15MHz 16QAM 18900 75RB#0 6.10 13 PASS
Band2 | 15MHz 16QAM 19125 1RB#0 5.32 13 PASS
Band2 | 15MHz 16QAM 19125 75RB#0 5.92 13 PASS
Band2 | 20MHz QPSK 18700 1RB#0 5.32 13 PASS
Band2 | 20MHz QPSK 18700 100RB#0 5.74 13 PASS
Band2 | 20MHz QPSK 18900 1RB#0 4.90 13 PASS
Band2 | 20MHz QPSK 18900 100RB#0 5.32 13 PASS
Band2 | 20MHz QPSK 19100 1RB#0 4.68 13 PASS
Band2 | 20MHz QPSK 19100 100RB#0 5.30 13 PASS
Band2 | 20MHz 16QAM 18700 1RB#0 5.80 13 PASS
Band2 | 20MHz 16QAM 18700 100RB#0 6.46 13 PASS
Band2 | 20MHz 16QAM 18900 1RB#0 5.62 13 PASS
Band2 | 20MHz 16QAM 18900 100RB#0 6.08 13 PASS
Band2 | 20MHz 16QAM 19100 1RB#0 5.34 13 PASS
Band2 | 20MHz 16QAM 19100 100RB#0 5.84 13 PASS
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Test Graphs

Band2-1.4MHz-QPSK-18607-1RB#0

Band2-1.4MHz-QPSK-18607-6RB#0

Band2-1.4MHz-QPSK-18900-1RB#0




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0025-RF2-A1 Page 12 of 102

Band2-1.4MHz-QPSK-18900-6RB#0

Band2-1.4MHz-QPSK-19193-1RB#0
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Band2-1.4MHz-QPSK-19193-6RB#0

Band2-1.4MHz-16QAM-18607-1RB#0

Band2-1.4MHz-16QAM-18607-6RB#0
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Band2-1.4MHz-16QAM-18900-1RB#0

Band2-1.4MHz-16QAM-18900-6RB#0
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Band2-1.4MHz-16QAM-19193-1RB#0

Band2-1.4MHz-16QAM-19193-6RB#0

Band2-3MHz-QPSK-18615-1RB#0
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Band2-3MHz-QPSK-18615-15RB#0

Band2-3MHz-QPSK-18900-1RB#0
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Appendix C: 26dB Bandwidth and Occupied Bandwidth

Test Result
= Occupied 26dB
Band | Bandwidth | Modulation | Channel Bandwidth Bandwidth Verdict
Configuration
(MHz) (MHz)

Band2 | 1.4MHz QPSK 18607 6RB#0 1.119 1.46 PASS
Band2 | 1.4MHz QPSK 18900 6RB#0 1.087 1.35 PASS
Band2 | 1.4MHz QPSK 19193 6RB#0 1.087 1.39 PASS
Band2 | 1.4MHz 16QAM 18607 6RB#0 1.088 1.35 PASS
Band2 | 1.4MHz 16QAM 18900 6RB#0 1.087 1.34 PASS
Band2 | 1.4MHz 16QAM 19193 6RB#0 1.087 1.38 PASS
Band2 3MHz QPSK 18615 15RB#0 2.698 2.9 PASS
Band2 3MHz QPSK 18900 15RB#0 2.691 2.89 PASS
Band2 3MHz QPSK 19185 15RB#0 2.702 2.93 PASS
Band2 3MHz 16QAM 18615 15RB#0 2.696 2.88 PASS
Band2 3MHz 16QAM 18900 15RB#0 2.695 291 PASS
Band2 3MHz 16QAM 19185 15RB#0 2.701 2.90 PASS
Band2 5MHz QPSK 18625 25RB#0 4.506 4.80 PASS
Band2 5MHz QPSK 18900 25RB#0 4.51 4.82 PASS
Band2 5MHz QPSK 19175 25RB#0 4.509 4.80 PASS
Band2 5MHz 16QAM 18625 25RB#0 4.506 4.84 PASS
Band2 5MHz 16QAM 18900 25RB#0 4.507 4.82 PASS
Band2 5MHz 16QAM 19175 25RB#0 4.509 4.82 PASS
Band2 | 10MHz QPSK 18650 50RB#0 8.994 9.57 PASS
Band2 | 10MHz QPSK 18900 50RB#0 8.988 9.53 PASS
Band2 | 10MHz QPSK 19150 50RB#0 8.999 9.60 PASS
Band2 | 10MHz 16QAM 18650 50RB#0 8.987 9.57 PASS
Band2 | 10MHz 16QAM 18900 50RB#0 8.99 9.53 PASS
Band2 | 10MHz 16QAM 19150 50RB#0 8.999 9.57 PASS
Band2 | 15MHz QPSK 18675 75RB#0 13.487 14.30 PASS
Band2 | 15MHz QPSK 18900 75RB#0 13.477 14.30 PASS
Band2 | 15MHz QPSK 19125 75RB#0 13.508 14.35 PASS
Band2 | 15MHz 16QAM 18675 75RB#0 13.484 14.30 PASS
Band2 | 15MHz 16QAM 18900 75RB#0 13.483 14.30 PASS
Band2 | 15MHz 16QAM 19125 75RB#0 13.508 14.30 PASS
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Band2 | 20MHz QPSK 18700 100RB#0 18.053 19.33 PASS
Band2 | 20MHz QPSK 18900 100RB#0 18.02 19.33 PASS
Band2 | 20MHz QPSK 19100 100RB#0 18.071 19.33 PASS
Band2 | 20MHz 16QAM 18700 100RB#0 18.037 19.33 PASS
Band2 | 20MHz 16QAM 18900 100RB#0 18.02 19.33 PASS
Band2 | 20MHz 16QAM 19100 100RB#0 18.085 19.33 PASS
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Test Graphs

Band2-1.4MHz-QPSK-18607-6RB#0

Band2-1.4MHz-QPSK-18900-6RB#0

Band2-1.4MHz-QPSK-19193-6RB#0
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Appendix D: Band Edge

Test Result

Band | Bandwidth | Modulation | Channel RB Configuration Result(dBm) Verdict
Band2 | 1.4MHz QPSK 18607 1RB#0 -14.99 PASS
Band2 | 1.4MHz QPSK 18607 1RB#5 -23.20 PASS
Band2 | 1.4MHz QPSK 18607 6RB#0 -20.31 PASS
Band2 | 1.4MHz QPSK 19193 1RB#0 -22.23 PASS
Band2 | 1.4MHz QPSK 19193 1RB#5 -13.52 PASS
Band2 | 1.4MHz QPSK 19193 6RB#0 -18.23 PASS
Band2 3MHz QPSK 18615 1RB#0 -18.56 PASS
Band2 3MHz QPSK 18615 1RB#14 -31.50 PASS
Band2 3MHz QPSK 18615 15RB#0 -27.58 PASS
Band2 3MHz QPSK 19185 1RB#0 -30.29 PASS
Band2 3MHz QPSK 19185 1RB#14 -16.05 PASS
Band2 3MHz QPSK 19185 15RB#0 -25.50 PASS
Band2 5MHz QPSK 18625 1RB#0 -16.33 PASS
Band2 5MHz QPSK 18625 1RB#24 -33.37 PASS
Band2 5MHz QPSK 18625 25RB#0 -25.76 PASS
Band2 5MHz QPSK 19175 1RB#0 -32.43 PASS
Band2 5MHz QPSK 19175 1RB#24 -14.32 PASS
Band2 5MHz QPSK 19175 25RB#0 -24.12 PASS
Band2 | 10MHz QPSK 18650 1RB#0 -15.33 PASS
Band2 | 10MHz QPSK 18650 1RB#49 -34.01 PASS
Band2 | 10MHz QPSK 18650 50RB#0 -28.22 PASS
Band2 | 10MHz QPSK 19150 1RB#0 -32.90 PASS
Band2 | 10MHz QPSK 19150 1RB#49 -14.32 PASS
Band2 | 10MHz QPSK 19150 50RB#0 -26.15 PASS
Band2 | 15MHz QPSK 18675 1RB#0 -15.58 PASS
Band2 | 15MHz QPSK 18675 1RB#74 -35.94 PASS
Band2 | 15MHz QPSK 18675 75RB#0 -28.07 PASS
Band2 | 15MHz QPSK 19125 1RB#0 -35.51 PASS
Band2 | 15MHz QPSK 19125 1RB#74 -13.55 PASS
Band2 | 15MHz QPSK 19125 75RB#0 -25.12 PASS
Band2 | 20MHz QPSK 18700 1RB#0 -24.54 PASS
Band2 | 20MHz QPSK 18700 1RB#99 -41.90 PASS
Band2 | 20MHz QPSK 18700 100RB#0 -33.91 PASS
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Band2 | 20MHz QPSK 19100 1RB#0 -42.22 PASS
Band2 | 20MHz QPSK 19100 1RB#99 -22.33 PASS
Band2 | 20MHz QPSK 19100 100RB#0 -28.51 PASS
Test Graphs

Band2-1.4MHz-QPSK-18607-1RB#0

Band2-1.4MHz-QPSK-18607-1RB#5

Band2-1.4MHz-QPSK-18607-6RB#0
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Appendix E: Conducted Spurious Emission

Test Result
RB Frequency Result
Band Bandwidth | Modulation | Channel Verdict
Configuration Range (dBm)
Band2 1.4MHz QPSK 18607 1RB#0 Range1:30~1000MHz -41.21 | PASS

Band2 | 1.4MHz QPSK 18607 1RB#0 Range2:1000~2000MHz | -38.46 | PASS

Band2 | 1.4MHz QPSK 18607 1RB#0 Range3:2000~20000MHz | -41.25 | PASS

Band2 | 1.4MHz QPSK 18900 1RB#0 Range1:30~1000MHz -41.16 | PASS

Band2 | 1.4MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -38.56 | PASS

Band2 | 1.4MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -46.41 | PASS

Band2 | 1.4MHz QPSK 19193 1RB#0 Range1:30~1000MHz -41.18 | PASS

Band2 | 1.4MHz QPSK 19193 1RB#0 Range2:1000~2000MHz | -38.79 | PASS

Band2 | 1.4MHz QPSK 19193 1RB#0 Range3:2000~20000MHz | -38.14 | PASS

Band2 3MHz QPSK 18615 1RB#0 Range1:30~1000MHz -41.79 | PASS

Band2 3MHz QPSK 18615 1RB#0 Range2:1000~2000MHz | -39.37 | PASS

Band2 3MHz QPSK 18615 1RB#0 Range3:2000~20000MHz | -46.68 | PASS

Band2 3MHz QPSK 18900 1RB#0 Range1:30~1000MHz -41.88 | PASS

Band2 3MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -38.97 | PASS

Band2 3MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -45.71 | PASS

Band2 3MHz QPSK 19185 1RB#0 Range1:30~1000MHz -41.71 | PASS

Band2 3MHz QPSK 19185 1RB#0 Range2:1000~2000MHz | -36.85 | PASS

Band2 3MHz QPSK 19185 1RB#0 Range3:2000~20000MHz | -41.51 | PASS

Band2 5MHz QPSK 18625 1RB#0 Range1:30~1000MHz -42.22 | PASS

Band2 5MHz QPSK 18625 1RB#0 Range2:1000~2000MHz | -38.86 | PASS

Band2 5MHz QPSK 18625 1RB#0 Range3:2000~20000MHz | -43.86 | PASS

Band2 5MHz QPSK 18900 1RB#0 Range1:30~1000MHz -40.63 | PASS

Band2 5MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -37.98 | PASS

Band2 5MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -38.81 | PASS

Band2 5MHz QPSK 19175 1RB#0 Range1:30~1000MHz -41.36 | PASS

Band2 5MHz QPSK 19175 1RB#0 Range2:1000~2000MHz -38 PASS

Band2 5MHz QPSK 19175 1RB#0 Range3:2000~20000MHz | -33.47 | PASS

Band2 10MHz QPSK 18650 1RB#0 Range1:30~1000MHz -41.8 | PASS

Band2 10MHz QPSK 18650 1RB#0 Range2:1000~2000MHz | -38.74 | PASS

Band2 10MHz QPSK 18650 1RB#0 Range3:2000~20000MHz | -44.5 | PASS

Band2 10MHz QPSK 18900 1RB#0 Range1:30~1000MHz -42.03 | PASS

Band2 10MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -38.28 | PASS
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Band2 10MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -39.15 | PASS

Band2 10MHz QPSK 19150 1RB#0 Range1:30~1000MHz -41.87 | PASS

Band2 10MHz QPSK 19150 1RB#0 Range2:1000~2000MHz | -38.39 | PASS

Band2 10MHz QPSK 19150 1RB#0 Range3:2000~20000MHz | -38.82 | PASS

Band2 15MHz QPSK 18675 1RB#0 Range1:30~1000MHz -41.16 | PASS

Band2 15MHz QPSK 18675 1RB#0 Range2:1000~2000MHz | -38.59 | PASS

Band2 15MHz QPSK 18675 1RB#0 Range3:2000~20000MHz | -42.07 | PASS

Band2 15MHz QPSK 18900 1RB#0 Range1:30~1000MHz -40.35 | PASS

Band2 15MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -37.72 | PASS

Band2 15MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -40.88 | PASS

Band2 15MHz QPSK 19125 1RB#0 Range1:30~1000MHz -41.56 | PASS

Band2 15MHz QPSK 19125 1RB#0 Range2:1000~2000MHz | -38.09 | PASS

Band2 15MHz QPSK 19125 1RB#0 Range3:2000~20000MHz | -41.91 | PASS

Band2 | 20MHz QPSK 18700 1RB#0 Range1:30~1000MHz -40.51 | PASS

Band2 | 20MHz QPSK 18700 1RB#0 Range2:1000~2000MHz | -38.33 | PASS

Band2 | 20MHz QPSK 18700 1RB#0 Range3:2000~20000MHz | -44.61 | PASS

Band2 | 20MHz QPSK 18900 1RB#0 Range1:30~1000MHz -42.07 | PASS

Band2 | 20MHz QPSK 18900 1RB#0 Range2:1000~2000MHz | -38.25 | PASS

Band2 | 20MHz QPSK 18900 1RB#0 Range3:2000~20000MHz | -45.15 | PASS

Band2 | 20MHz QPSK 19100 1RB#0 Range1:30~1000MHz -42.12 | PASS

Band2 | 20MHz QPSK 19100 1RB#0 Range2:1000~2000MHz | -38.52 | PASS

Band2 | 20MHz QPSK 19100 1RB#0 Range3:2000~20000MHz | -42.55 | PASS
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Test Graphs

Band2-1.4MHz-QPSK-18607-1RB#0-Range1:30~1000MHz

Band2-1.4MHz-QPSK-18607-1RB#0-Range2:1000~2000MHz

Band2-1.4MHz-QPSK-18607-1RB#0-Range3:2000~20000MHz
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Band2-1.4MHz-QPSK-19193-1RB#0-Range2:1000~2000MHz
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Band2-1.4MHz-QPSK-19193-1RB#0-Range3:2000~20000MHz

Band2-3MHz-QPSK-18615-1RB#0-Range1:30~1000MHz
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Band2-3MHz-QPSK-18615-1RB#0-Range2:1000~2000MHz

Band2-3MHz-QPSK-18615-1RB#0-Range3:2000~20000MHz

Band2-3MHz-QPSK-18900-1RB#0-Range1:30~1000MHz
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Band2-3MHz-QPSK-18900-1RB#0-Range2:1000~2000MHz

Band2-3MHz-QPSK-18900-1RB#0-Range3:2000~20000MHz
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Band2-3MHz-QPSK-19185-1RB#0-Range1:30~1000MHz

Band2-3MHz-QPSK-19185-1RB#0-Range2:1000~2000MHz

Band2-3MHz-QPSK-19185-1RB#0-Range3:2000~20000MHz
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Band2-5MHz-QPSK-18625-1RB#0-Range1:30~1000MHz

Band2-5MHz-QPSK-18625-1RB#0-Range2:1000~2000MHz
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Band2-5MHz-QPSK-18625-1RB#0-Range3:2000~20000MHz

Band2-5MHz-QPSK-18900-1RB#0-Range1:30~1000MHz

Band2-5MHz-QPSK-18900-1RB#0-Range2:1000~2000MHz
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Band2-5MHz-QPSK-18900-1RB#0-Range3:2000~20000MHz

Band2-5MHz-QPSK-19175-1RB#0-Range1:30~1000MHz
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Band2-5MHz-QPSK-19175-1RB#0-Range2:1000~2000MHz

Band2-5MHz-QPSK-19175-1RB#0-Range3:2000~20000MHz

Band2-10MHz-QPSK-18650-1RB#0-Range 1:30~1000MHz
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Band2-10MHz-QPSK-18650-1RB#0-Range2:1000~2000MHz

Band2-10MHz-QPSK-18650-1RB#0-Range3:2000~20000MHz
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Band2-10MHz-QPSK-18900-1RB#0-Range1:30~1000MHz

Band2-10MHz-QPSK-18900-1RB#0-Range2:1000~2000MHz

Band2-10MHz-QPSK-18900-1RB#0-Range3:2000~20000MHz
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Band2-10MHz-QPSK-19150-1RB#0-Range 1:30~1000MHz

Band2-10MHz-QPSK-19150-1RB#0-Range2:1000~2000MHz
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Band2-10MHz-QPSK-19150-1RB#0-Range3:2000~20000MHz

Band2-15MHz-QPSK-18675-1RB#0-Range 1:30~1000MHz

Band2-15MHz-QPSK-18675-1RB#0-Range2:1000~2000MHz
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Band2-15MHz-QPSK-18675-1RB#0-Range3:2000~20000MHz

Band2-15MHz-QPSK-18900-1RB#0-Range 1:30~1000MHz
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Band2-15MHz-QPSK-18900-1RB#0-Range2:1000~2000MHz

Band2-15MHz-QPSK-18900-1RB#0-Range3:2000~20000MHz

Band2-15MHz-QPSK-19125-1RB#0-Range 1:30~1000MHz
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Band2-15MHz-QPSK-19125-1RB#0-Range2:1000~2000MHz

Band2-15MHz-QPSK-19125-1RB#0-Range3:2000~20000MHz
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Band2-20MHz-QPSK-18700-1RB#0-Range1:30~1000MHz

Band2-20MHz-QPSK-18700-1RB#0-Range2:1000~2000MHz

Band2-20MHz-QPSK-18700-1RB#0-Range3:2000~20000MHz
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Band2-20MHz-QPSK-18900-1RB#0-Range 1:30~1000MHz

Band2-20MHz-QPSK-18900-1RB#0-Range2:1000~2000MHz
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Band2-20MHz-QPSK-18900-1RB#0-Range3:2000~20000MHz

Band2-20MHz-QPSK-19100-1RB#0-Range 1:30~1000MHz

Band2-20MHz-QPSK-19100-1RB#0-Range2:1000~2000MHz
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Band2-20MHz-QPSK-19100-1RB#0-Range3:2000~20000MHz
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Appendix F: Frequency Stability

Test Result
Voltage
: q Voltag | Tempe L L _

Band Banﬂmdt Modglatlo Chalnne Cor?fi?;ure [VZ ) . ?tg; o De(vl_lla;t)lon D?F\)/:)ar;(]l;)n (I;Fr)nnl]t) Verdict
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 VL NT -18.31 -0.009894 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 VN NT -12.42 -0.006711 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18607 | 6RB#0 VH NT -16.04 -0.008667 | +2.5 [ PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 VL NT -6.27 -0.003335 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 VN NT -3.66 -0.001947 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18900 | 6RB#0 VH NT -3.59 -0.001910 | 2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 19193 | 6RB#0 VL NT -31.31 -0.016399 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 19193 | 6RB#0 VN NT -36.81 -0.019279 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 VH NT -33.09 -0.017331 | +2.5 | PASS
Band2 3MHz QPSK | 18615 | 15RB#0 VL NT -4.52 -0.002441 | £2.5 | PASS
Band2 3MHz QPSK | 18615 | 15RB#0 VN NT -8.35 -0.004510 | +2.5 | PASS
Band2 3MHz QPSK | 18615 | 15RB#0 VH NT -10.63 -0.005741 | +2.5 | PASS
Band2 3MHz QPSK | 18900 | 15RB#0 VL NT -10.49 -0.005580 | +2.5 | PASS
Band2 3MHz QPSK | 18900 | 15RB#0 VN NT -6.65 -0.003537 | +2.5 | PASS
Band2 3MHz QPSK | 18900 | 15RB#0 VH NT -5.16 -0.002745 | +2.5 | PASS
Band2 3MHz QPSK | 19185 | 15RB#0 VL NT -34.82 -0.018245 | +2.5 | PASS
Band2 3MHz QPSK | 19185 | 15RB#0 VN NT -37.41 -0.019602 | +2.5 | PASS
Band2 3MHz QPSK | 19185 | 15RB#0 VH NT -36.41 -0.019078 | +2.5 | PASS
Band2 5MHz QPSK | 18625 | 25RB#0 VL NT -21.41 -0.011557 | +2.5 | PASS
Band2 5MHz QPSK | 18625 | 25RB#0 VN NT -17.80 -0.009609 | +2.5 | PASS
Band2 5MHz QPSK | 18625 | 25RB#0 VH NT -20.56 -0.011099 | +2.5 | PASS
Band2 5MHz QPSK | 18900 | 25RB#0 VL NT -23.35 -0.012420 | +2.5 | PASS
Band2 5MHz QPSK | 18900 | 25RB#0 VN NT -15.78 -0.008394 | +2.5 | PASS
Band2 5MHz QPSK | 18900 | 25RB#0 VH NT -20.07 -0.010676 | +2.5 | PASS
Band2 5MHz QPSK | 19175 | 25RB#0 VL NT 5.25 0.002752 | +2.5 | PASS
Band2 5MHz QPSK | 19175 | 25RB#0 VN NT 4.72 0.002474 | +2.5 | PASS
Band2 5MHz QPSK | 19175 | 25RB#0 VH NT 7.41 0.003885 | +2.5 | PASS
Band2 | 10MHz | QPSK [ 18650 | 50RB#0 VL NT -38.71 -0.020868 | +2.5 | PASS
Band2 | 10MHz | QPSK [ 18650 | 50RB#0 VN NT -38.51 -0.020760 | +2.5 | PASS
Band2 [ 10MHz | QPSK [ 18650 | 50RB#0 VH NT -38.95 -0.020997 | +2.5 | PASS
Band2 [ 10MHz | QPSK [ 18900 | 50RB#0 VL NT -19.61 -0.010431 | +2.5 | PASS
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Band2 | 10MHz | QPSK [ 18900 | 50RB#0 VN NT -19.23 -0.010229 | +2.5 | PASS
Band2 [ 10MHz | QPSK [ 18900 [ 50RB#0 VH NT -18.81 -0.010005 | +2.5 | PASS
Band2 [ 10MHz | QPSK [ 19150 | 50RB#0 VL NT -16.22 -0.008514 | +2.5 | PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 VN NT -15.82 -0.008304 | +2.5 | PASS
Band2 | 10MHz | QPSK [ 19150 | 50RB#0 VH NT -17.07 -0.008961 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 VL NT 11.86 0.006385 | +2.5 | PASS
Band2 | 15MHz | QPSK [ 18675 | 75RB#0 VN NT 17.42 0.009378 | +2.5 | PASS
Band2 | 15MHz | QPSK [ 18675 | 75RB#0 VH NT 15.09 0.008124 | +2.5 | PASS
Band2 | 15MHz | QPSK [ 18900 | 75RB#0 VL NT 6.59 0.003505 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 VN NT 6.08 0.003234 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 VH NT -4.46 -0.002372 | £2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 VL NT -9.00 -0.004731 | £2.5 | PASS
Band2 | 15MHz | QPSK [ 19125 | 75RB#0 VN NT -4.63 -0.002434 | +2.5 | PASS
Band2 | 15MHz | QPSK [ 19125 | 75RB#0 VH NT 4.71 0.002476 | +2.5 | PASS
Band2 | 20MHz | QPSK [ 18700 | 100RB#0 VL NT -10.47 -0.005629 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18700 | 100RB#0 VN NT -11.12 -0.005978 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18700 | 100RB#0 VH NT -10.27 -0.005522 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18900 | 100RB#0 VL NT 31.16 0.016574 | +2.5 | PASS
Band2 | 20MHz | QPSK [ 18900 | 100RB#0 VN NT 32.90 0.017500 | +2.5 | PASS
Band2 | 20MHz | QPSK [ 18900 | 100RB#0 VH NT 27.35 0.014548 | +2.5 | PASS
Band2 | 20MHz [ QPSK [ 19100 | 100RB#0 VL NT -49.80 -0.026211 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 VN NT -49.31 -0.025953 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 VH NT 6.28 0.003305 | +2.5 | PASS
Temperature
Band Banﬂwidt Modglatio Chalnne Cor?figure Vo(l;(ag T:EE: De(vl_ila;t)ion D?;/Lar;(]i;)n (IE)iS"ani]t) Verdict
[Vdc] (°C)

Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 NV -30 -17.08 -0.009229 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 NV -20 -19.25 -0.010401 | 2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 NV 0 -16.38 -0.008851 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18607 | 6RB#0 NV 10 -20.41 -0.011028 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18607 | 6RB#0 NV 20 -17.08 -0.009229 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18607 | 6RB#0 NV 30 -14.83 -0.008013 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 NV 40 -16.58 -0.008959 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18607 | 6RB#0 NV 50 -23.19 -0.012530 | +2.5 | PASS
Band2 | 1.4MHz [ QPSK [ 18900 | 6RB#0 NV -30 -8.57 -0.004559 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV -20 -4.49 -0.002388 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV 0 -6.28 -0.003340 | +2.5 | PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2023-0025-RF2-A1

Page 99 of 102

Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV 10 -13.39 -0.007122 | £2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 [ 6RB#0 NV 20 -5.15 -0.002739 | £2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV 30 7.85 0.004176 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV 40 -7.48 -0.003979 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 18900 | 6RB#0 NV 50 -6.35 -0.003378 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV -30 -38.68 -0.020259 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV -20 -33.03 -0.017300 | £2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 0 -35.05 -0.018358 | £2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 10 -33.30 -0.017441 | £2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 20 -36.76 -0.019253 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 30 -39.42 -0.020646 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 40 -37.89 -0.019845 | +2.5 | PASS
Band2 | 1.4MHz | QPSK | 19193 | 6RB#0 NV 50 -40.97 -0.021458 | £2.5 | PASS
Band2 | 3MHz QPSK | 18615 | 15RB#0 NV -30 -12.96 -0.007000 | £2.5 | PASS
Band2 | 3MHz QPSK | 18615 | 15RB#0 NV -20 -6.05 -0.003268 | £2.5 | PASS
Band2 | 3MHz QPSK [ 18615 | 15RB#0 NV 0 -7.62 -0.004116 | £2.5 | PASS
Band2 | 3MHz QPSK [ 18615 | 15RB#0 NV 10 -11.26 -0.006082 | +2.5 | PASS
Band2 | 3MHz QPSK [ 18615 | 15RB#0 NV 20 -4.89 -0.002641 | +2.5 | PASS
Band2 | 3MHz QPSK | 18615 | 15RB#0 NV 30 -8.55 -0.004618 | £2.5 | PASS
Band2 | 3MHz QPSK | 18615 | 15RB#0 NV 40 -10.23 -0.005525 | £2.5 | PASS
Band2 | 3MHz QPSK | 18615 | 15RB#0 NV 50 -6.19 -0.003343 | £2.5 | PASS
Band2 | 3MHz QPSK [ 18900 [ 15RB#0 NV -30 -9.58 -0.005096 | +2.5 | PASS
Band2 | 3MHz QPSK [ 18900 [ 15RB#0 NV -20 -11.06 -0.005883 | +2.5 | PASS
Band2 | 3MHz QPSK [ 18900 [ 15RB#0 NV 0 -7.38 -0.003926 | +2.5 | PASS
Band2 | 3MHz QPSK | 18900 | 15RB#0 NV 10 -9.91 -0.005271 | £2.5 | PASS
Band2 | 3MHz QPSK | 18900 | 15RB#0 NV 20 -8.31 -0.004420 | £2.5 | PASS
Band2 | 3MHz QPSK | 18900 | 15RB#0 NV 30 -5.74 -0.003053 | £2.5 | PASS
Band2 | 3MHz QPSK [ 18900 [ 15RB#0 NV 40 -6.28 -0.003340 | +2.5 | PASS
Band2 | 3MHz QPSK [ 18900 [ 15RB#0 NV 50 -4.49 -0.002388 | +2.5 | PASS
Band2 | 3MHz QPSK [ 19185 [ 15RB#0 NV -30 -37.31 -0.019549 | +2.5 | PASS
Band2 | 3MHz QPSK | 19185 | 15RB#0 NV -20 -35.59 -0.018648 | £2.5 | PASS
Band2 | 3MHz QPSK | 19185 | 15RB#0 NV 0 -33.92 -0.017773 | £2.5 | PASS
Band2 | 3MHz QPSK | 19185 | 15RB#0 NV 10 -35.96 -0.018842 | £2.5 | PASS
Band2 | 3MHz QPSK [ 19185 [ 15RB#0 NV 20 -38.91 -0.020388 | +2.5 | PASS
Band2 | 3MHz QPSK [ 19185 [ 15RB#0 NV 30 -38.04 -0.019932 | +2.5 | PASS
Band2 | 3MHz QPSK [ 19185 [ 15RB#0 NV 40 -36.02 -0.018873 | +2.5 | PASS
Band2 | 3MHz QPSK | 19185 | 15RB#0 NV 50 -37.12 -0.019450 | £2.5 | PASS
Band2 | 5MHz QPSK | 18625 | 25RB#0 NV -30 -22.69 -0.012248 | £2.5 | PASS
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Band2 | 5MHz QPSK | 18625 | 25RB#0 NV -20 -19.73 -0.010650 | £2.5 | PASS
Band2 | 5MHz QPSK | 18625 | 25RB#0 NV 0 -18.78 -0.010138 | £2.5 | PASS
Band2 | 5MHz QPSK | 18625 | 25RB#0 NV 10 -22.82 -0.012318 | £2.5 | PASS
Band2 | 5MHz QPSK [ 18625 | 25RB#0 NV 20 -18.21 -0.009830 | +2.5 | PASS
Band2 | 5MHz QPSK [ 18625 | 25RB#0 NV 30 -24.98 -0.013484 | +2.5 | PASS
Band2 | 5MHz QPSK [ 18625 | 25RB#0 NV 40 -21.11 -0.011395 | +2.5 | PASS
Band2 | 5MHz QPSK | 18625 | 25RB#0 NV 50 -23.75 -0.012821 | £2.5 | PASS
Band2 | 5MHz QPSK | 18900 | 25RB#0 NV -30 -26.35 -0.014016 | £2.5 | PASS
Band2 | 5MHz QPSK | 18900 | 25RB#0 NV -20 -25.68 -0.013660 | £2.5 | PASS
Band2 | 5MHz QPSK [ 18900 | 25RB#0 NV 0 -26.82 -0.014266 | +2.5 | PASS
Band2 | 5MHz QPSK [ 18900 | 25RB#0 NV 10 -24.88 -0.013234 | +2.5 | PASS
Band2 | 5MHz QPSK [ 18900 | 25RB#0 NV 20 -23.99 -0.012761 | +2.5 | PASS
Band2 | 5MHz QPSK | 18900 | 25RB#0 NV 30 -25.31 -0.013463 | £2.5 | PASS
Band2 | 5MHz QPSK | 18900 | 25RB#0 NV 40 -25.29 -0.013452 | £2.5 | PASS
Band2 | 5MHz QPSK | 18900 | 25RB#0 NV 50 -26.58 -0.014138 | £2.5 | PASS
Band2 | 5MHz QPSK [ 19175 | 25RB#0 NV -30 5.84 0.003062 | 2.5 | PASS
Band2 | 5MHz QPSK [ 19175 | 25RB#0 NV -20 5.89 0.003088 | +2.5 | PASS
Band2 | 5MHz QPSK [ 19175 | 25RB#0 NV 0 -4.18 -0.002191 | +2.5 | PASS
Band2 | 5MHz QPSK | 19175 | 25RB#0 NV 10 4.16 0.002181 | +2.5 | PASS
Band2 | 5MHz QPSK | 19175 | 25RB#0 NV 20 6.69 0.003507 | +2.5 | PASS
Band2 | 5MHz QPSK | 19175 | 25RB#0 NV 30 8.51 0.004461 | £2.5 | PASS
Band2 | 5MHz QPSK [ 19175 | 25RB#0 NV 40 6.75 0.003539 | 2.5 | PASS
Band2 | 5MHz QPSK [ 19175 | 25RB#0 NV 50 6.59 0.003455 | 2.5 | PASS
Band2 | 10MHz | QPSK | 18650 | 50RB#0 NV -30 -38.95 -0.020997 | +2.5 | PASS
Band2 | 10MHz | QPSK | 18650 | 50RB#0 NV -20 -36.23 -0.019531 | £2.5 | PASS
Band2 | 10MHz | QPSK | 18650 | 50RB#0 NV 0 -38.45 -0.020728 | £2.5 | PASS
Band2 | 10MHz | QPSK | 18650 | 50RB#0 NV 10 -43.30 -0.023342 | £2.5 | PASS
Band2 | 10MHz | QPSK | 18650 | 50RB#0 NV 20 -40.80 -0.021995 | +2.5 | PASS
Band2 | 10MHz | QPSK | 18900 | 50RB#0 NV -30 -18.61 -0.009899 | +2.5 | PASS
Band2 | 10MHz | QPSK | 18900 | 50RB#0 NV -20 -18.20 -0.009681 | +2.5 | PASS
Band2 | 10MHz | QPSK | 18900 | 50RB#0 NV 0 -13.60 -0.007234 | £2.5 | PASS
Band2 | 10MHz | QPSK | 18900 | 50RB#0 NV 10 -19.15 -0.010186 | £2.5 | PASS
Band2 | 10MHz | QPSK | 18900 | 50RB#0 NV 20 -21.46 -0.011415 | 2.5 | PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 NV -30 -17.37 -0.009118 [ +2.5 [ PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 NV -20 -23.13 -0.012142 | +2.5 | PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 NV 0 -17.22 -0.009039 | +2.5 | PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 NV 10 -15.49 -0.008131 | £2.5 | PASS
Band2 | 10MHz | QPSK | 19150 | 50RB#0 NV 20 -14.66 -0.007696 | £2.5 | PASS
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Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV -30 11.86 0.006385 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV -20 13.62 0.007332 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 0 14.55 0.007833 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 10 7.37 0.003968 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 20 9.80 0.005276 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 30 8.81 0.004743 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 40 13.18 0.007096 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18675 | 75RB#0 NV 50 10.59 0.005701 | +2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV -30 -6.67 -0.003548 | £2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV -20 5.31 0.002824 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 0 4.18 0.002223 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 10 7.93 0.004218 | 2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 20 -3.56 -0.001894 | £2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 30 -8.17 -0.004346 | £2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 40 -3.53 -0.001878 | £2.5 | PASS
Band2 | 15MHz | QPSK | 18900 | 75RB#0 NV 50 -10.31 -0.005484 | +2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV -30 -2.99 -0.001572 | +2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV -20 -4.19 -0.002202 | +2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 0 -7.55 -0.003968 | £2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 10 6.94 0.003648 | +2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 20 -4.63 -0.002434 | £2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 30 -4.58 -0.002407 | +2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 40 5.74 0.003017 | 2.5 | PASS
Band2 | 15MHz | QPSK | 19125 | 75RB#0 NV 50 2.46 0.001293 | 2.5 | PASS
Band2 | 20MHz | QPSK | 18700 [ 100RB#0 | NV -30 -15.49 -0.008328 | £2.5 | PASS
Band2 | 20MHz | QPSK | 18700 [ 100RB#0 | NV -20 -11.94 -0.006419 | £2.5 | PASS
Band2 | 20MHz | QPSK | 18700 [ 100RB#0 | NV 0 -10.79 -0.005801 | £2.5 | PASS
Band2 | 20MHz | QPSK | 18700 | 100RB#0 [ NV 10 -6.41 -0.003446 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18700 | 100RB#0 [ NV 20 -12.75 -0.006855 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18700 | 100RB#0 [ NV 30 -14.43 -0.007758 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18700 [ 100RB#0 | NV 40 -15.68 -0.008430 | £2.5 | PASS
Band2 | 20MHz | QPSK | 18700 [ 100RB#0 | NV 50 -10.83 -0.005823 | £2.5 | PASS
Band2 | 20MHz | QPSK | 18900 [ 100RB#0 | NV -30 35.63 0.018952 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18900 | 100RB#0 [ NV -20 34.96 0.018596 | 2.5 | PASS
Band2 | 20MHz | QPSK | 18900 | 100RB#0 [ NV 0 31.06 0.016521 | 2.5 | PASS
Band2 | 20MHz | QPSK | 18900 | 100RB#0 [ NV 10 35.95 0.019122 | 2.5 | PASS
Band2 | 20MHz | QPSK | 18900 [ 100RB#0 | NV 20 28.31 0.015059 | +2.5 | PASS
Band2 | 20MHz | QPSK | 18900 [ 100RB#0 | NV 30 20.14 0.015500 | +2.5 | PASS
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Band2 | 20MHz | QPSK | 18900 [ 100RB#0 | NV 40 32.77 0.017431 | 2.5 | PASS
Band2 | 20MHz | QPSK | 18900 [ 100RB#0 | NV 50 32.20 0.017128 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 [ 100RB#0 | NV -30 -6.01 -0.003163 | £2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 [ NV -20 -7.64 -0.004021 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 [ NV 0 -4.25 -0.002237 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 [ NV 10 6.77 0.003563 | 2.5 | PASS
Band2 | 20MHz | QPSK | 19100 [ 100RB#0 | NV 20 9.87 0.005195 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 [ 100RB#0 | NV 30 3.91 0.002058 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 [ 100RB#0 | NV 40 9.34 0.004916 | +2.5 | PASS
Band2 | 20MHz | QPSK | 19100 | 100RB#0 [ NV 50 14.52 0.007642 | +2.5 | PASS
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